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CUSTOMER NAME: FOSHAN VANCO BUILDING MATERIALS CO., LIMITED
ADDRESS: SHUNDE TECHNOLOGY & INNOVATION CENTER, GAOLI, RONGAI,
SHUNDE, FOSHAN, GUANGDONG, CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name - NON-COMBUSTIBLE ALUMINIUM COMOSITE PANEL
SGS Ref. No. : GZIN1605022608MR

Date of Receipt : May 23, 2016

Testing Start Date ;. May 23, 2016

Testing End Date ;. May 25, 2016

Test resuli(s) . For further details, please refer to the following page(s)
Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. Shenzhen Branch
Testing Center

Ramber Li
Authorized signatory
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Summary of Results:

No. Test ltem Test Method Result Conclusion
’ Climbing Drum With reference to ASTM D1781- 117 P
ass
Peel Strength 98(2012) and client’s requirement N-mm/mm
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;
/ : Not Apply to the judgment.

Original Sample Photo:
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Test Item: Climbing Drum Peel Strength
Sample Description: Panel
Test Method: With reference to ASTM D1781-98(2012) and client’s requirement
Test Condition:
Specimen width: 25 mm
Testing speed: 25 mm/min
Lab Environmental Condition: 23+2°C, 50+5%RH
Test Result:

Test ltem Test Result Client’s requirement Conclusion

Climbing Drum Peel Strength 117 N-mm/mm 2100 N-mm/mm Pass

Note:

1. Load required to overcome the resisting torque (F) was from test panel.
2. Test specimens were cut from the sample.

3. The surface with protected film was tested.

4. The above test was carried out by a SGS laboratory.

Test Photo:

During test

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible
at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic
Ducumants at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.. aspx. Attention Is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility
is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or arpaarance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are
retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

5685 Bidg, No.4 Jnghao Industal Park, No. 430 Jiua Road, Bantan Longgang Diskit, Shenzhen, China 518120 t (B6-756) 25328282  f (86-756) 83197626  www.sgsgroup.com.cn

FE - R ERERAEERI0SIRILEHSCS AR IPH: 518120  t (86-755)25328282  f (86-755)83197625 e sgs.china@sgs.com
I
Member of the SGS Group (SGS SA)



TEST REPORT

No. : SZIN1605006995PS
Date : May 25, 2016
Page: 4 of 4

Before test After test

Equipment Information:

. . o Next Calibration
Equipment Model Equipment No. Calibration date dat
ate

Universal Testing
CMT4304 GZMR-PL-E062 2015-11-18 2016-11-17
Machine

*kkkkkkk End of report********
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